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Spare parts list

Item Part Number Description Illustration Price Quantity Price Group

1 1 619 P03 740 Motor Housing 1 - 1

2 1 619 P03 860 Field        230V 1 - 1

4 1 619 P03 844 On-Off Switch 1 - 1

5 1 619 P03 845 Power supply cord 1 - 1

6 1 619 P03 807 Grommet 1 - 1

7 1 619 P03 808 Cable Clip 1 $0.80 * 1 10

8 1 619 P03 746 Nameplate 1 - 1

9 1 619 P03 747 Manufacturer's nameplate 1 - 1

18 1 619 P03 837 Raised ctsunk head tap sc 1 - 1

20 1 619 P03 847 Warning Label 1 - 1

22 1 619 P03 741 End cap 1 - 1

23 1 619 P03 745 Arm 1 - 1

25 1 619 P03 814 Rubber Bar 1 - 4

26 1 619 P03 825 Screw and washer assembly        M5x16 1 - 6

27 1 619 P03 750 Stop Bracket 1 - 1

28 1 619 P03 826 Flange Bolt        DIN 6921-M10x20-8.8 1 - 2

29 1 619 P03 753 Clamp Screw 1 - 1

30 1 619 P03 758 Clamp Bracket 1 - 1

31 1 619 P03 756 Rivet Pin        DIN 94-4x22 1 $0.80 * 1 10

32 1 619 P03 748 Locking Pin 1 - 1

33 1 619 P03 757 Plain Washer        DIN 433-10 1 $0.80 * 1 10

35 1 619 P03 755 Spring retaining ring        DIN 471-18 1 $0.80 * 1 10

37 1 619 P03 751 Clamp Handle 1 - 1

38 1 619 P03 752 Spring Pin        ISO 1337 4x18 1 $0.80 * 1 10

39 1 600 206 030 Rubber Ring 1 $1.32 * 1 11

40 1 609 B03 576 Clamping Block 1 $4.37 * 1 17

41 1 609 B03 518 Flange 1 - 2

42 1 619 P03 761 Connecting Rod 1 - 1

43 1 619 P03 735 Flange Bolt        DIN 6921 M 10x20-10.9 1 - 1

44 1 619 P03 762 Spring Pin        ISO 13337-4x35 1 $0.80 * 1 10

46 1 619 P03 827 Socket head cap screw        ISO 4762-M
8x20-8.8

1 $0.80 * 2 10

47 1 619 P03 730 Base 1 - 1

48 1 619 P03 828 Plain Washer        DIN 125 A8 1 $0.80 * 2 10

49 1 619 P03 829 Spring Washer        DIN 127 B8 1 $0.80 * 2 10

* Prices shown are suggested retail prices

Subject to technical alterations. No liability is accepted for printing errors |10 October
2023

Robert Bosch Power Tools GmbH
Max-Lang-Strasse 40-46
DE-70771 Leinfelden-Echterdingen
https://www.boschtoolservice.com



Cutoff saw | GCO 2000 | 3 601 L17 080 3

Spare parts list

Item Part Number Description Illustration Price Quantity Price Group

51 1 619 P03 811 Shaft 1 - 1

52 1 619 P03 810 O-Ring        4,5x1,8 1 - 1

53 1 619 P03 809 Cap Nut 1 - 1

54 1 619 P03 818 Holding Bracket 1 - 1

55 1 619 P03 731 Safety Guard 1 - 1

56 1 619 P03 830 Hexagon Bolt        DIN 933-M8x30-8.8 1 - 1

57 1 619 P03 831 Hex Nut        DIN 934-M8-8 1 - 1

58 1 619 P03 835 Thread-forming tap. Screw        DIN 7500 C-
M6x35

1 $0.80 * 4 10

59 1 619 P03 744 Handle 1 - 1

62 1 619 P03 832 Screw        ECO-SYN St3x12 1 $0.80 * 2 10

63 1 619 P03 822 Air-Deflector Ring 1 $1.60 * 1 12

64 1 619 P03 823 Pickup Clip 1 - 2

67 1 619 P03 833 Screw        ECO-SYN St 3,5x16 1 $0.80 * 4 10

68 1 619 P03 834 Screw        ECO-SYN St3,5x10 1 $0.80 * 2 10

69 1 619 P03 840 Screw        ISO 4762-M6x8-8.8 1 - 1

71 1 619 P03 841 Spring Washer        DIN 127 B6 1 $0.80 * 2 10

72 1 619 P03 839 Stop Screw        ISO 4027-M 5x8-45H 1 $0.80 * 1 10

73 1 619 P03 816 Pivot Shaft 1 - 1

74 1 619 P03 873 Torsion Spring 1 - 1

75 1 619 P03 817 Compression Spring 1 - 1

77 1 619 P03 806 Gear Cover 1 - 1

78 1 619 P03 815 Plain Washer 1 - 1

79 1 619 P03 838 Screw        M5x30-4.8 1 - 4

80 1 619 P03 732 Flap Guard 1 - 1

81 1 619 P03 802 Shoulder Screw 1 $0.80 * 1 10

82 1 619 P03 866 Spring Washer 1 - 1

83 1 619 P03 801 Wing Screw 1 - 1

84 1 619 P03 805 Protection cover 1 - 1

85 1 619 P03 842 Screw        M 5x8-4,8 1 - 1

86 1 619 P03 824 Raised ctsunk head tap sc 1 $0.80 * 3 10

87 1 619 P03 821 Screw        M5x25-4,8 1 - 3

88 1 619 P03 819 Nut        ISO 4035-M5-04 1 - 3

89 1 619 P03 855 Insulating Tube 1 - 1

91 1 619 P03 812 Adjusting Wrench 1 - 1

* Prices shown are suggested retail prices
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803 1 609 B00 046 Armature        220-240V 1 - 1

803/13 1 619 P03 850 Bearing        608-2RS 1 $1.60 * 1 12

803/14 1 619 P03 727 Bearing        6001-2RS 1 - 1

810 1 607 014 171 Carbon-Brush Set 1 $11.62 * 1 24

816 1 604 336 048 Brush Holder 1 $5.80 * 2 19

834 1 619 P03 912 Gear Shaft 1 - 1

845 1 609 B03 533 Bearing Block 1 - 1

* Prices shown are suggested retail prices
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